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& X FEREH JHT CR2032 3.0V 220mAh
5 4 AR Chinese
Name of Sample | 5 & JHT LITHIUM BATTERY CR2032 3.0V 220mAh
English
¥ a5 1116050178
Sample No.
P e o R A L2
Consignor /
AFR4 HAARLE (YD HRAH
Manufacturer Pro-Tek (Shenzhen) Co., Ltd.
B BAE (LTRREMERNENT MBEIEA) (18th) REBRME 885K
= UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS” Model
Test method Regulations(18th) special provisions 188
AR BAE CLTRREYEMOENE MATEA) (18th) KigklE 188%K
FIRH UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS” Model
G Regulations(18th) special provisions 188
Criterion
p=4
H S, K75 T FLAR 4R (280mm X 150mm X 240mm) , P 364088 it
Appearance Rectangle corrugated carton (280mm X 150mm X 240mm) , containing 640 lithium batteries.
i b
ik B 92016-05-16 Rl 8 B 2016-05-17 ~ 2016-05-17
Accepted Date Test Date
: 1, 2mBRV& AN . e BRI
AR H 1.2m Drop test. Gross Weight Measure
Test Items
W ST R TR |, 2K B IANE, LR R A R, BT B R R A
| BB R AR R BT 2. Bke (BT .
B A The tested package is capable of withstanding a 1.2m drop test in any orientation
without damage to cells or batteries contained therein,without shifting of the
Conclusion contents so as to allow battery to battery or cell to cell contact and without
release of contents.The weight of the package is 2.8kg gross mass
- A H (Date):  2016-05-18
&ix AR YBREAL . Inner pac g\a:rklﬁm\kr\:ay
[ .
A\
Comment S_ze
: P
3
ESE Ve / | i
Consignor a7 518106
Address * = ﬁ&Pasprde
£ 3 1/ | 'Yc,l T %ﬁ% %%l ﬁ _;%'
Approver: at Checker: Compiler:
R4

Title: B A AR (Vice

chief engineer)
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| BB A LR RERRIATELRT ok 2 AFe | &
A5 Name of Test | Standard requirement or The ¥ i
No e Clause Number of Standard Test Result Conclusion Remark
4 SEE
BAR (LTl i |1 | oo o, WA
EP MRS The package is not
;‘F» (18th) ¥z 1884 | B cracked, the contents
E are not damaged and
UNITED NATIONS # | not shifted.
“Recommendations on the
TRANSPORT OF DANGEROUS
GOODS™ Model R, WY
Regulations (18th) B |47,
1,23k special provisions 188 The package is not
1 VAR 2k | cracked, the contents e
1.9m i are not damaged and o /
e ¥% |not shifted. Passed
Drop Test
URAR, NED5E
i | 47.
The package is not
7 S cracked, the contents
are not damaged and
% |not shifted.
BealE (RTRRtwEE
IR M
3 g» (18th) #5Bk L€ 188% /"’\ i "r
FBEIA UNITED NATIONS 2. 8Kg E% if 0
9 Gross “Recommendations on the Passed F b
Weight TRANSPORT OF DANGEROUS .
Measure GOODS” Model
Regulations (18th) 4
special provisions 188 27 14
BETARN | srupmnr:20c, g /x
Test Enwropment Ambient temperature:20°C, Ambient humidity:/%
Condition
BIR A )
Test Item
o eI 2% ey
Subcontracted Test ORI S 3 / /
Condition Stbsarfacted Name Post Code
ubcontracte -
Laboratory o ht / wE /
Address Tel
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